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Test Laboratory
TSE Construction Materials Fire and Acoustic
Laboratory
Aydrnh Mah. Ulus SokakNo:7/1 TuzlaliSTANBUL

Requested by

Kare Yapr Sistemleri inqaat Ltd. $ti.
Esentepe Mah. Cevizli D100 Giiney Yan Yol Lapishan
No:25ll I 7 Solanhk Kartal/iSTANBUL

Test Sample

KASA Wall/BLACK series, Single GIazed, Glass To Glass
Partition Wall System (single glazed partition wall system
with glass to glass full length 5mm+1,52PVB
(0,76+0,76)+5mm laminated transparent glass and 40 mm
thick BLACK system profiles)

1. Introduction

At the request of Kare Yapr Sistemleri ingaat Ltd. $ti., airborne sound insulation
measurements were carried out for 'I(ASA WaIUBLACK series, Single Glazed, Glass To
Glass Partition Wall System " atthe acoustic department of TSE Construction Materials Fire
and Acoustic Laboratory according to TS EN ISO 10140-2:2013 on 2411212019.

2. Test Facility

Test facility complies with all requirements of TS EN ISO I0I40-2 and TS EN ISO 10140-5
standards. Dimensions, shape and mounting conditions were presented at the end of the report.

Volume of source room 114.9m3

Volume of receiving room 174,4m3
Test opening 12,4m2

3. Test specimen

The specimen was chosen and delivered by the client.
Date of production: -
Specimen arrival date: 23 I 12 12019

/4.
I

ROOM Temperature oC Pressure kPa Ilumidifv 7o

Source 22,8+0,8 99,2!l 47,O!5

Receivins 22,5!0,8 99,2!l 47,6!5
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3.1 Description of the test specimen

Description of the product: Single glazed glass partition wall system with approximately 40 mm
total system thick that is constituted with various types of aluminium profiles, gaskets and
5mm*1,52mm(0,76+0,76) PVB+5mm mm thick laminated glass.

Glass: 5mmt1,52mm(0,76+0,76) PVB laminated glass -Manufacturer: Qraylar Cam InS. Malz.
San. ve Tic. A.$.)
Joint: 2mm VHB band
Profile: Various type and dimensions (given in technical drawings)
Gasket: Various type and dimensions(given in technical drawings)

Surface areazl2,4m2
Mass per unit areaz =26,6kglttf

3.2 Installation of test specimen

o Test frame was chosen according to TS EN ISO 10140-5. Test frame has dimensions of
4060mm width and 3060mm height.

o Test specimen was installed in to the frame by client in a similar manner to the actual
construction practice.

. System was constructed in the laboratory then it was mounted in to the frame.
o The ratio of the niche depths on either side of the test element is approximately 2:I.
o Installation of the frame between the test rooms was carried out by the laboratory.

4. Method
Test laboratory complies with all requirements of TS EN ISO 10140-5 and TS EN ISO 10140-
2 standards.
o Two horizontally adjacent rooms, one of which is the source and the other is receiving,

were used for tests.
o Test specimen was installed into the test opening as defrned in clause 3.2 of this report.
o Loud speakers and microphones were placed at locations, which were determined

previously.
o Microphone verifications were made before and after measurements.
o Sound pressure level measurements were carried out with mechanized microphone, during

60s. During the measurements, the time of rotating boom whole movement period is equal
to 60 s.

o At the receiving room, 12 measurements were conducted for each Il3 octave band
frequencies to obtain reverberation time according to TS EN ISO 3382.

o Background noise measurements were conducted at receiving room for making correction
on the sound pressure levels ifnecessary.

Results were calculated from the formula below which is indicated in TS EN ISO 10140-2 and
TS EN ISO 10140-1 standards:

S.- " l,::ti,
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R:1,1-[,2t10l,og (S/A)
A=0,16V/T
Where;
Lr: is the energy average sound pressure level in the source room, in decibels;
Lz: is the energy average sound pressure level in the receiving room, in decibels;
S: is the area of the free test opening in which the test element is installed, in square
meters;
A: is the equivalent sound absorption area in the receiving room, in square meters;
V: receiving room volume, cubic meters;
T: reverberation time in receiving room, s.

Single number rating was obtained according to TS EN ISO 7I7-I.

Results

Results were given in I13 octave and Ill octave bands in tabular and graphic forms
below.

Single number rating according to TS EN ISO 717-l was found;

Rw (C;Ctr) = 36,6 (1 ; -a) dB
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Sound reduction index according to ISO 10140-2
Laboratory neasurenpnt of sound insulation of building elenents

Client: kare Yapr Si$emleri inFat Ltd $ti Date of te$: '24.12 2019
Te$roomidentification: Twohorizontallyadjacentroomqoneofthemissourceroomhas ll4,9m3volumeandtheotherone

isrecerving room has 174,4 m3 volume, were used forte$sDiffuserswere placed in roomsin orderto
provide diffuse sound field Roomsare complywith all requirementsof TS EN ISO 10140-2 and TS
EN ISO 10140-5 Sandards Figuresregarding the roomswere presented in the report

Test specimen mounted by: Te$ specimen wasmounted by the client

Descriptionofthe KASAWaII/BLACKserieqSingleGlazed,GlassToGlassPartitionWall Sy$em (dngleglazed
specimen: partition wall rysem with glassto glassfull iength 5mm+1,52PVB (0,76+0,76)+5mm laminated

transparent glass and 40 mm thick BLACK sySem profiles)

Static pressure: 99,2 l€a

r temperature: 22,5 'C

Relative air humidity: 47,6 o

Mass per unit area: "26,6 l€/m'z

Area, S, of teg element: 12,42 m2

Source room volume: 114,9 m3

Receiving room volume: 174,4 m' Frequency range according to the

curve ofsfiifted reference values(lSO 717-1), S, of te$ element: 12,42 m2
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Rating according to lso 71 7-1

R* (C;C)=36,6( -1 ; 4 )dB
Evaluation based on laboratory measurement results obtained

in one-third-octave bands by an engineering method

Cso_:.rso = -1 dB C50_5ooo = 0 dB Cto0 5o0o =

Cr,so_:lso = -4 dB C,ruo-uooo = -4 dBCtr,loo_5ooo=

0dB
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Sound reduction index according to ISO 10140-2

Laboratory neasurenent of sound insulation of building elenents

Rating according to ISO 717 'l

R* (C;C,)= 36,6 ( -1 ; 4 )dB Csosrso= -1 dB Cuooooo= 0 dB Cloojooo= o dB

Evaluation based on laboratory measurements results obtained Cr.so+1so = -4 dB C,r59_5ooo = -4 dBCqr196566s= 4 dB

in one-third-octave bands by an engineering method

Sum of unfavourable deviations : 31 ,1 dB

lVhx. unfavourabledeviation: 5.2 dB at 1.6kFlz

Receiving roomvolune: '174,4 rf
Source room volune: 114,9 rf
Area, S, of test elentnt 12,42 nf

Air tenperature: 22,5 "C

Relative air humidity: 47,6 o/o

Static pressure: 99,2 kh
lMass per unit area: =26,6 kg/nf
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PHOTOS FOR TEST SPECIMEN IN SEVERAL STAGES
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FIGURE REGARDING TEST SAMPLE MOUNTING

A-A section detail

B-B section detail
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FIGURES REGARDING THE TEST FACILITY
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